
M103HV

www.macoantennas.net



MACO M103HV 
 

PACKING LIST 
 

PART  QTY  O.D.    SIZE        LENGTH          DESCRIPTION                CHECKLIST 
 
                 
T59P    1 1-1/2”       .050    72”              ALUM TUBING SWAGED 1 END 6”           ___       
T28           1         1-1/2”       .050    72”              ALUM TUBING    ___ 
T11P         6          5/8”     .050          72”              ALUM TBNG SLTD BOTH ENDS                ___ 
T04    4           ½”    .050          80 ½”            ALUM TUBING                               ___          
T01           8          ½”            .050          72”                ALUM TUBING    ___ 
P01P         1                           ¼” x 5”     5”               PLATE 1-1/2” BOOM TO 1-1/2” MAST ___ 
G01P    2                  GAMMA MATCH 
Z08P         4                                          GAMMA STRAPS F/COAX CONNECTS    ___ 
S42           2                                                                  FEMALE COAX CONN W/MOUNTING     ___ 
   
 
 

HARDWARE BAG #1 
U02        10                           1-1/2”   PLATED U-BOLTS   ___ 
S02         10                           1-1/2”   PLATED SADDLES   ___ 
N03        21                           5/16”   HEX NUTS     ___ 
 
 
 
 

HARDWARE BAG #2 
 

BE1P          6          1-1/2”     BOOM TO ELEMENT MOUNT  ___ 
W58P       12            5/8”    EXTRUDED ALUM CLAMPS  ___ 
S21           22                        10-24         ½”  MACHINE SCREWS   ___ 
PL2          12                           .437   PLASTIC CAP - BLACK   ___ 
N11   22                 10-24   SQUARE NUTS    ___ 
Z02P         4                            1/2”   GAMMA STRAPS   ___ 
N12           8                            #10   LOCKWASHER    ___ 
PL4           1    1-1/2”   PLASTIC CAP - BLACK   ___ 
PL4R        1                          1-1/2”   PLASTIC CAP – RED   ___ 
       

   1     INSTRUCTION SHEET   ___ 
    1     WARRANTY SHEET/SAFETY SHEET ___ 
    1     TIP SHEET    ___ 
 
 

                     WHEN ORDERING PARTS, ALWAYS GIVE PART NUMBER AND DESCRIPTION. 
 
 

Please note:  In an effort to keep the price on Maco Antennas down, we have decided not to clean up all the 
burrs and rough edges on the parts.  We recommend that you deburr and clean up each part with files, 
sandpaper, etc. so that they go together easily.  We are aware this needs to be done but have elected not to 
do it to save you the money we would have to add to the price of the kit for this service.                   
   
Rev:   05/09 

 



Installing and rigging towers, masts and antennas require specialized skills and experience. Information
supplied by MACO assumes that all products will be installed by personnel having these skills and have installed
similar products before. No one should attempt to install towers or masts without these knowledgeable skills.

MACO assumes no liability if faulty or dangerous installation practices are used. There are available, trained
and experienced personnel to assist in installation, maintenance, or dissassembly. Contact your local installer if
consultation or assistance is required.
All tower and antenna installations should be throughly inspected at least twice a year by qualified,
experienced, and trained personnel to insure proper performance and safety standards.

An additional warning precaution is given to be careful of surrounding high voltage power wires and other
electrical hazards duing installtion of your tower, rotor, or antenna.

MACO Antennas is a Division of Charles Electronics, LLC

www.macoantennas.net
(815) 244-3500

Do not erect a tower, rotor, or antenna during an electrical
 storm, rainstorm, or when lightning is a possibility.


	Assembly_103HV
	M103HV_Facing
	M103HV_packing

	ZSafetyWarning

